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Shared Care Protocol for the Management of Parkinson’s Disease

1. INTRODUCTION

This protocol sets out guidelines for assessment and treatment of Parkinson’s disease and delineated responsibilities when care is to be shared between Primary Care and Secondary or Tertiary care specialist services.

Shared Care Protocols are intended to provide clear guidance to General Practitioners (GPs) and hospital prescribers regarding the procedures to be adopted when clinical (and therefore prescribing and financial) responsibility for a patient’s treatment with a shared-care disease is transferred from secondary to primary care.

GPs, as independent contractors, have the right to decline to take clinical and prescribing responsibilities for a patient on their medical list who is being treated elsewhere. However the reason for this action must be documented. In the view of the Doncaster & Bassetlaw APC, it would be the exception for a GP to refuse to take clinical and prescribing responsibilities for an individual drug, where shared care guidelines for that drug have become common practice and where shared care guidelines include adequate support, education, and information as approved by the Doncaster & Bassetlaw APC.

If a specialist asks a GP to prescribe these drugs in relation to this disease, the GP should reply to this request as soon as practicable. The doctor who prescribes the medication legally assumes clinical responsibility for the drug and the consequence of its use.

While this document looks to medications used in the treatment of Parkinson’s disease, not all drugs will be covered by a shared care protocol for prescribing.

	Traffic light system classification

	Drug Class
	Green-GGG
	Amber-GAG
	AmberA
	RedR
	GreyG

	Levodopa
	Co-Beneldopa

Co-Careldopa
	
	
	
	Co-careldopa intestinal gel

	Dopamine receptor agonists
	
	Ropinirole (Standard & Modified release) Pramipexole (Standared & Modified Release), Rotigotine

	Apomorphine
Bromocriptine* Pergolide* Cabergoline*
	
	

	MAO-B inhibitors
	Selegiline 
	Rasagiline
	
	
	

	COMT inhibitors
	
	Entacapone (including ‘Stalevo’ – combination with Co-Careldopa -All Strengths)
	
	Tolcapone
	

	Other
	
	Amantadine
	
	
	


GG – Prescribing initiated and retained in primary care – all monitoring in primary care

AG - Prescribing initiated and titrated to stable dosage by specialist before GPs take over prescribing responsibility - there is no specific requirement for ongoing monitoring.

A – Prescribing initiated by specialist and passed to primary care when dose effective and stable – monitoring shared as specified in SCP

R – Prescribing initiated and retained by specialist – prescribing and monitoring performed in secondary care
G -  Not recommended for initiation or prescribing on an NHS prescription in the Doncaster & Bassetlaw Health Care Communities                                                
* -Bromocriptine, Cabergoline and Pergolide should be considered for second line therapy in patients who are intolerant to or fail treatment with non-ergot dopamine receptor agonists. In view of the monitoring required with ergot-derived dopamine agonists, a non-ergot derived agonist should be preferred in most cases.
This shared care protocol applies only for the indication for which the drugs are stated to be used for. It should not be used for other indications listed on the Doncaster & Bassetlaw APC traffic light system or for unlicensed indications for the drug.

2.0
DEFINITION

Parkinsonism describes a clinical syndrome that includes slowness of movement, stiffness and tremor, the commonest cause of which is Idiopathic Parkinson’s Disease (IPD).

3. PARKINSON’S DISEASE


3.1 Differential diagnosis

· Symptoms that may be associated with use of certain drugs including anti-psychotic agents, anti-emetics and drugs used in the treatment of vertigo

· Essential Tremor that is postural rather being visible at rest and often improved by alcohol, beta-blockers or primidone

· Multiple system atrophy, which may be indistinguishable from IPD initially, though often associated with atypical features including autonomic failure and absence of tremor. Characteristically any initial improvement with L-dopa is rapidly lost

· Progressive supranuclear palsy characterised by Parkinsonism and falls due to postural instability. Patients have impaired vertical and later horizontal gaze and little responsiveness to L-dopa

· Cerebral ischaemia that may be distinguished from IPD using appropriate imaging and lack of response to L-dopa

· Normal pressure hydrocephalus characterised by dementia, gait disturbance and urinary incontinence

3.2 Diagnostic criteria

Idiopathic Parkinson’s disease is usually asymmetric in onset with impaired movements such as loss of arm swinging whilst walking. Resting tremor and rigidity are typical features, but tremor is not present in all patients with PD. Patients not infrequently complain of aching and stiffness leading to orthopaedic or rheumatological referral. Medication with dopaminergic drugs can result in motor side effects such as dyskinesias. These can be observed early in the disease course in some patients, but are more typical to occur after the patients has been on dopaminergic medication for several years. Depression and dementia, but also other neuropsychiatric problems such as visual hallucinations with or without additional features indicating (drug-induced) psychosis can be part of the disorder.Shared cared documentation has been developed for the Management of Dementia which can be used in conjunction with this shared care agreement in the overall management of patients with Parkinson’s Disease. For NHS Doncaster patients, the protocol is available at http://medicinesmanagement.doncasterpct.nhs.uk. For NHS Bassetlaw patients, the protocol is available (via the NHS Bassetlaw intranet only) at http://intranet.nnotts.nhs.uk/content/redirectToSite.aspx?ContentId=10385 with additional guidance on dementia services available at http://intranet.nnotts.nhs.uk/content/redirectToSite.aspx?ContentId=10301.
Autonomic problems such as constipation and orthostatic hypotension may accompany the disorder as well.

3.3 Investigations

In the majority of cases the diagnosis is clinical.  CT imaging should be undertaken to exclude stroke, tumour and hydrocephalus, the results of which will be communicated to the GP.
3.4 Disease progression

Disease progression is unpredictable but as time progresses

· 75% patients will experience a shortening of response (wearing off) to medication

· Peak dose dyskinesias may follow with increasingly short periods of useful response to dopaminergic stimulation. Patients are often better in the morning than later in the day

· Fluctuations in response become increasingly common and severe, causing the on-off phenomenon

· Hypersalivation which may be treated with Botulinum toxin

· Drug induced hallucinations become more common

· Patients can also develop cognitive impairment, drug induced confusion and increasing falls
Mechanisms causing deterioration are unclear but may include nigral cell death, cortical involvement, changes in dopamine receptor sensitivity and altered dopamine absorption and metabolism.

4. GENERAL TREATMENT

A multidisciplinary approach including the use of nurse specialists, physiotherapists and speech and language therapists may help maintain independence.

The decision to start pharmacotherapy depends on the individual patient’s clinical state, circumstances and wishes. In general early use of an effective dose of a dopaminergic agent does not worsen prognosis and does improve functional ability.

The following general comments about the use of drugs apply:

· Anticholinergics cause significant side effects and are not now used

· Beta-blockers are not efficacious in IPD

· Other Parkinsonian syndromes such as multiple system atrophy (MSA) or progressive supranuclear palsy (PSP) typically respond badly to dopaminergic drugs, but some patients certainly respond to high dose L-Dopa medication. These patients also require a multidisciplinary rehabilitation approach

· Surgery may have a part to play in the management of some patients but its use lies outside the scope of this protocol

4.1 NICE
Patients with suspected PD should be referred quickly and untreated to a specialist with expertise in the differential diagnosis of this condition

There is no single drug of choice in the initial pharmacotherapy of early PD. First choice options include L-Dopa, dopamine agonists and MAO-B inhibitors

4. 2 Disease Monitoring

Useful aspects of the disease to assess in clinic include:

· General well-being

· Mobility, including fine finger movements and balance/falls (but also problems with mobility at night)

· Hallucinosis and paranoia

· Pain

· Sleep problems

· Sexual dysfunction (including hypersexuality in men on dopaminergic treatment)

· Other evidence for dopamine dysregulation syndrome, in particular pathological gambling

· Patients must be advised on the risk of impulse control disorders such as pathological gambling, hypersexuality, compulsive shopping or binge eating prior to being commenced on a dopamine agonist. 
·  Skin lesions. Parkinson's disease is associated with a higher risk of skin cancer (not exclusively melanoma). Any suspicious skin lesion should be evaluated by a specialist.

4.3 DRUG TREATMENT SUMMARY

For contraindications or further information please see the current BNF http://www.bnf.org.uk/bnf/bnf/current/index.htm   or Summary of Product Characteristics for the individual drug at http://www.medicines.org.uk/
	Drug, dose & TLS listing
	Adverse effects
	Therapeutic

monitoring 
	Consultant
	Clinically relevant drug interactions

	
	
	
	GP
	

	1  LEVODOPA AND ASSOCIATED DRUGS

	1.1  Levodopa tablets (in combination with decarboxylase inhibitor) (GREEN-G(

	(expressed as levodopa)
Co-Beneldopa 

· Orally: initially 50mg three to four times daily, usual maintenance 400 to 800mg daily in divided doses
Co-Careldopa
· Orally: Initially 100mg three times daily, increased by 50 – 100mg daily or on alternate days according to response, up to 800mg daily in divided doses


	· Nausea and vomiting - rarely dose limiting.  Domperidone may be useful at 10-20mg tds

· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   Patients who are affected should not drive or undertake potentially dangerous activities

	· None
	· MAOI antidepressants

· Antipsychotics may antagonise the effects of Levodopa however atypical antipsychotics are used to treat medication induced psychosis

	
	· 
	· None
	· 

	1.2 Levodopa Intestinal gel (in combination with carbidopa) (GREY)

	· Intestinal administration: Total dose/day to be split into three individually adjusted doses: morning bolus dose, continuous maintenance dose and extra bolus doses. 
	· As above

	· None
	· As above

	
	
	· None
	

	2  DOPAMINE RECEPTOR AGONISTS

	2.1  Apomorphine (AMBER(
	
	
	

	· The dose of Apomorphine is carefully titrated on an individual basis, and may range from 5mg daily by intermittent subcutaneous injections up to 100mg daily by continuous infusion.  In rare cases, doses of up to 250mg daily have been used
	· Apomorphine is a strong emetic.  All patients should be started on Domperidone 20mg TDS three days prior to initiation that can be slowly withdrawn over several weeks to six months.

· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   Patients who are affected should not drive or undertake potentially dangerous activities

	· Injection site reactions

· 6 monthly FBC, LFT, U&E
	· Antipsychotics may antagonise the effects of Apomorphine however atypical antipsychotics are used to treat medication induced psychosis

	
	
	· Injection site reactions
	


	2.2  Pramipexole (AMBER-G(

	Standard formulation (Mirapexin)

· Orally: dosage is administered in equally divided doses three times per day. 

· Dosage should be increased gradually, starting at 88mcg base tds per day, doubling the dose every 5 to 7 days to 1.05mg base a day, further increased if necessary by 540mcg base daily at weekly intervals up to a maximum of 3.3mg base per day in three divided doses

· Dosage of concurrent levodopa may be reduced

· Pramipexole dose may need reducing in renal impairment


Modified Release formulation (Mirapexin Prolonged Release)
· Initially 260mcg once daily, doubling the dose every 5-7 days to 1.05mg once a day

· Can be increased further if necessary by 520mcg daily at weekly intervals, max 3.15mg once daily

· Incidence of somnolence is increased at doses higher than 1.05mg of base per day

· Dose of Levodopa may be reduced during both dose escalation and maintenance treatment

· Patients already taking standard release tablets may be switched to prolonged release tablets overnight, at the same daily dose. After switching, the dose may be adjusted depending on patients therapeutic response
· For patients with creatinine clearance between 30 and 50 ml/min, treatment should be started with 0.26mg every other day.
· Not suitable for patients with a creatinine clearance below 30ml/min (consider standard release tablets)
Switching stable patients from the standard to the modified-release preparation should be completed by the Primary Care prescriber following a written request from specialist services

	· Nausea, constipation, somnolence, dyskinesia, hallucinations and insomnia can occur
· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   Patients who are affected should not drive or undertake potentially dangerous activities.

· Hypotensive reactions may be disturbing in some patients during the first few days of treatment.
· Domperidone may be offered to prevent nausea & postural hypotension
· Hallucinations (mostly visual)
· Impulsive control disorders and compulsive behaviours

	· None
	· Reduction of pramipexole dose should be considered when the following are administered concomitantly: Cimetidine, Diltiazem, Quinidine, Quinine, Ranitidine, Triamterene, Verapamil, Digoxin, Procainamide, Trimethoprim, and Amantadine. Refer to PD specialist nurse or Consultant.

· Caution should be advised if taking other sedating medication or alcohol
· Should not be concurrently administered with drugs which have central dopamine antagonist activity (such chlorpromazine, haloperidol, flupenthixol, metoclopramide etc) however atypical antipsychotics are used to treat medication induced psychosis


	
	
	General:

· Refer for ophthalmologic examination if vision abnormalities occur


	


	2.3  Ropinirole (AMBER-G(

	Standard formulation

· Orally:  dosage is administered in equally divided doses three times per day
· Dosage should be increased gradually, starting at 250 mcg three times a day
· After gradual initial titration (about a month) weekly increments of up to 3 mg may be given
· Therapeutic response may be seen between 3 and 9 mg a day, although adjunct therapy, with Levodopa, may require higher doses, up to a maximum 24 mg a day
· When ropinirole is given as adjunct therapy to levodopa, the concurrent doses of levodopa may be reduced gradually
· Since the tolerability of dopaminergic agents is improved when taken with food, it is recommended that ropinirole is taken with meals
· Some patients may get deterioration of Parkinson’s symptoms at lower dose that improve as they reach therapeutic or maximum dose (‘agonist wall’)
Modified release formulation (Requip® XL)
· Stable Parkinson’s disease in patients transferring from ropinirole immediate-release tablets, initially Requip® XL once daily substituted for total daily dose equivalent of ropinirole immediate-release tablets

· If control not maintained after switching, in patients receiving less than 8 mg once daily, increase in steps of 2 mg at intervals of at least 1 week to 8 mg once daily according to response; in patients receiving 8 mg once daily or more, increase in steps of 2 mg at intervals of at least 2 weeks according to response; max. 24 mg once daily
Switching stable patients from the standard to the modified-release preparation should be completed by the Primary Care prescriber following a written request from specialist services

	· Early therapy patients experienced nausea, somnolence, leg oedema, abdominal pain, vomiting and syncope
· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.  Patients who are affected should not drive or undertake potentially dangerous activities
· Patients receiving adjunct therapy experienced dyskinesia, nausea, hallucinations and confusion
· Decreases in blood pressure have been noted; symptomatic hypotension and bradycardia, occasionally severe, may occur
· Domperidone may be offered to prevent nausea and postural hypotension
	· None
	· Ropinirole should not be administered with drugs that have dopermine agonist properties, such as phenothiazides, butyrophenones, thioxanthenes or metoclopramide since these may reduce the efficacy of ropinirole, however atypical antipsychotics are used to treat medication induced psychosis

· The dose of ropinirole may need to be adjusted when co-prescribed with drugs that affect the cytochrome P450enzyme eg. Ciprofloxacin, theophylline, cimetidine

· If HRT is stopped or introduced during treatment with ropinirole, dosage adjustment may be required

	
	
	· None
	


	2.4  Rotigotine (AMBER-G( 

	Early Stage 
· A single daily dose should be initiated at 2mg/24h and then increased in weekly increments of 2mg/24h to an effective dose
· 4mg/24h may be an effective dose in some patients.  For most patients an effective dose is reached within 3 or 4 weeks, at doses of 6 mg/24h or 8mg/24 h respectively
· The maximal dose in early stage is 8mg/24h 
Advanced Stage with fluctuations
· A single daily dose should be initiated at 4mg/24h and then increased in weekly increments of 2mg/24h if required

· The maximal dose in advanced stage with fluctuations is 16 mg/24 hours


	· Nausea, constipation, dry mouth, diarrhoea, anorexia, dyspepsia, dyskinesias, hallucinations and insomnia can occur

· Postural hypotension, peripheral oedema, palpitation, tachycardia, hypotension, hypertension, atrial fibrillation
· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   Patients who are affected should not drive or undertake potentially dangerous activities.

· Hyperhydrosis, rash (including local reactions to patch), and pruritis.

	· None

	· Dopamine antagonists, such as neuroleptics (e.g. phenothiazines, butyrophenones, thioxanthenes) or metoclopramide, may diminish the effectiveness of rotigotine, and co-administration should be avoided.

· Caution should be advised when patients are taking sedating medicinal products or other CNS depressants (e.g. benzodiazepines, antipsychotics, antidepressants) or alcohol in combination with rotigotine, due to the possible additive effects.



	
	
	· None
	

	ERGOT DERIVATIVES

	2.5  Bromocriptine (AMBER(

	· Orally: commence 1 to 1.25mg at night for week 1, then 2 to 2.5mg at night for week 2, then 2.5mg BD for week 3, then 2.5mg TDS for week 4, increasing up to a usual dose range of 10 to 40mg daily in divided doses, taken with food.
	· Hypotension 

· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   

· May cause retroperitoneal and pleural fibrosis.  

	· Baseline chest x-ray, ECG, ESR & U&E

· Echo prior to starting treatment or as near to this period as possible, Then every 12 months

· Future monitoring guided by symptomatology
	· Antipsychotics may antagonise the effects of dopamine agonists however atypical antipsychotics are used to treat medication induced psychosis

	
	
	· Unexplained malaise, breathlessness
	


	2.6  Cabergoline [AMBER]

	· Orally: 500mcg and increase the dose by 500mcg to 1mg increments to a usual dose of 2 to maximum 3mg daily.
· Prescribe Cabaser® brand – 1mg tablets are scored to give 500mcg dose
	· Hypotension 

· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   

· May cause retroperitoneal and pleural fibrosis
· Cardiac valve fibrosis


	· Baseline chest x-ray, ECG, ESR & U&E

· Echo prior to starting treatment or as near to this period as possible, Then every 12 months

· Future monitoring guided by symptomatology
	· Antipsychotics may antagonise the effects of dopamine agonists however atypical antipsychotics are used to treat medication induced psychosis

	
	
	· Unexplained malaise, breathlessness
	

	2.7  Pergolide (AMBER(

	· Orally: 50mcg at night on day 1, then 50mcg twice daily on days 2 to 4, then increase in 100 to 250mcg increments every three to four days up to 1.5mg at 28 days. Can then be increased in 250mcg increments to a usual maximum dose of 3mg daily.
	· Hypotension 

· Drowsiness (including sudden onset of sleep) may affect performance of skilled tasks.   

· May cause retroperitoneal and pleural fibrosis
· Cardiac valve fibrosis


	· Baseline chest x-ray, ECG, ESR & U&E

· Echo prior to starting treatment or as near to this period as possible, Then every 12 months

· Future monitoring guided by symptomatology
	· Antipsychotics may antagonise the effects of dopamine agonists however atypical antipsychotics are used to treat medication induced psychosis



	
	
	· Unexplained malaise, breathlessness


	


	3  MONOAMINE OXIDASE – B INHIBITORS

	3.1  Rasagiline (AMBER-G(

	· Orally: 1mg daily

	· Most common side effects reported are; headache, dry mouth, dyspepsia, constipation, angina, postural hypotension, depression, anorexia, abnormal dreams, hallucinations, vertigo, influenza-like symptoms, urinary urgency, leucopenia, arthralgia, conjunctivitis, rash, 

· Rarely; myocardial infarction, and cerebrovascular accident


	· None


	· Serious adverse reactions have been reported with the concomitant use of selective SSRI’s, but also with tricyclic, tetracylic antidepressants and MAO inhibitors as well as with other selective MAO-B inhibitors. Therefore, in view of the MAO inhibitory activity of rasagiline, antidepressants should be administered with caution.

· Fluoxetine and fluvoxamine should be avoided. At least five weeks should elapse between discontinuation of fluoxetine and initiation of treatment with rasagiline. At least 14 days should elapse between discontinuation of rasagiline and initiation of treatment with fluoxetine or fluvoxamine.

· Concomitant use with dextromethorphan or sympathomimetics not recommended



	
	
	· None


	

	3.2  Selegiline (GREEN-G(

	· Orally: 10mg each morning or 5mg each morning and midday
· To avoid confusion, it may be appropriate to start treatment with a dose of 2.5mg daily, particularly in elderly patients
· Concurrent levodopa dosage may need to be reduced by 10-50% 
Note: ‘Zelapar’ orodispersible tablets are available for which the 1.25mg tablet can be considered equivalent to 10mg of the conventional oral tablets. 2.5mg daily, particularly in 

	· Most common side effects reported are nausea, constipation, diarrhoea, dry mouth

· Less commonly: postural hypotension, dyskinesia, vertigo, sleeping disorders, confusion, hallucinations, arthralgia, myalgia

· Rarely: arrhythmias, agitation, headache, micturition difficulties, skin reactions

· Also reported: chest pain

· Side effects of levodopa may be increased
· Mouth ulcers with orodispersible tablets
	· None
	· Hyperpyrexia and CNS toxicity reported when selegiline given with pethidine
· Increased risk of hypertension and CNS excitation when selegiline given with SSRI antidepressants and venlafaxine (e.g. selegiline should not be started until 5 weeks after stopping fluoxetine, avoid fluoxetine for 2 weeks after stopping selegiline – see BNF appendix 1: interactions, for other SSRIs and venlafaxine)

· CNS toxicity reported when selegiline given with tricyclic antidepressants

· Avoid concomitant use of selegiline with moclobemide

	
	
	· None
	


	4  CATECHOL-O-METHYLTRANSFERASE (COMT) INHIBITORS

	 4.1  Entacapone  [AMBER-G] – also available as combination product with Co-Careldopa (Stalevo)

	· Orally: 200mg with each dose of levodopa/dopa-decarboxylase inhibitor to maximum dose of 2g daily
· Concurrent levodopa dose may need to be reduced by about 10-30%
	· Nausea, vomiting, abdominal pain, constipation, diarrhoea, urine may be coloured reddish-brown, dry mouth, dyskinesias; dizziness; rarely hepatitis
	· None
	· Entacapone enhances the effect of warfarin
· Caution advised by the manufacturer with maprotiline, moclobemide, paroxetine, tricyclic antidepressants and venlafaxine
· Avoid concomitant use of Entacapone with non-selective MAOIs

	
	
	· None
	

	4.2  Tolcapone  [RED]

	· Orally: 100mg three times daily, leaving six hours between each dose, increased in exceptional circumstances to 200mg three times daily
	· Hepatotoxicity – see BNF or

· See summary of produce characteristics at

http://www.medicines.org.uk/
NOT SUBJECT TO SHARED CARE
	· Fortnightly LFT monitoring for first year of treatment

· see Summary of Product Characteristics at http://www.medicines.org.uk/
NOT SUBJECT TO SHARED CARE
	· see Summary of Product Characteristics at http://www.medicines.org.uk/
NOT SUBJECT TO SHARED CARE

	5  OTHER

	5.1 Amantadine [AMBER-G]

	· Orally: 100mg daily, increasing to a maximum of 400mg daily in divided doses
· Usually used as adjunct therapy
	· GI disturbance, anorexia, nausea, nervousness, inability to concentrate, insomnia, dizziness, convulsions, hallucinations, feelings of detachment, blurred vision, livedo reticularis, peripheral oedema

· Rarely leucopenia and rashes
	· None
	· Memantine – increased risk of CNS toxicity

	
	
	· None
	


5.0 SHARED CARE ARRANGEMENTS

Once a stable medication regime has been established (usually 3 months), physical monitoring and prescribing of amber category drugs can be transferred to primary care with agreement.


5.1
Aspects of care for which Secondary Care Team is responsible 

· Diagnosis and assessment

· Initiation and stabilisation of drug therapy, usually but not exceptionally, a period of 3 months.
· Ensure that proposed therapy is not contra-indicated because of concurrent therapy for other conditions the patient may be suffering from, e.g. check drug-contraindications and drug-interactions

· Patient/ family education

· Ensure patient is fully informed of potential benefits and side effects of treatment

· Ensure patient’s parents/guardian/carer is fully informed of the treatment (If patient is under 16 years old)

· Provide a comprehensive treatment package in addition to medications including appropriate information/monitoring sheet(s)

· Ensure that shared care arrangements are in place before transfer of treatment

· That the patient/carer is clear what is being monitored and by whom

· That the patient knows what significant adverse effects/events to report urgently and to whom they should report (specialist or GP)

· Write to the GP after every clinic visit detailing whether the medication regime should remain the same or be changed.  Specify any products / dose or frequency changes. 

· Extra monitoring needed for dose changes will be organised by specialist team and conveyed to patient.

· Monitor side effects of medication.

· Monitor patient’s response to treatment
· Report adverse events via the Yellow Card reporting system in the BNF or at 
                http://yellowcard.mhra.gov.uk


5.2 Aspects of care for which Primary Care Team is responsible

· Ensure that shared care arrangements are in place before transfer of treatment

· That the patient/carer is clear what is being monitored and by whom

· That the patient knows what significant adverse effects/events to report urgently and to whom they should report (specialist or GP)

· When the specialist initiates treatment, reply to the request for shared care as soon as practicable 

· Confirm that proposed therapy is not contra-indicated because of concurrent therapy for other conditions the patient may be suffering from e.g. check drug-contraindications and drug-interactions. Contact specialist team if possible interactions found.

· Confirm the specialists have provided the patient/carer with appropriate information sheet(s) for monitoring and/or to alert other clinical staff to the treatment they are receiving. If appropriate information has not been provided by the specialist, the GP must ensure the information is provided

· Ensure patient’s parents/guardian/carer is fully informed of the treatment (If patient is under 16 years old)

· Monitor treatment as stated in the shared care protocol

· Amend prescription as per requests from secondary care for dose changes in patients on established treatment

· Confirm with specialist which changes in these or other parameters should trigger urgent referral back to the specialist

· Seek specialist advice promptly as advised in the shared care protocol or if signs/symptoms of changes occur
· Report adverse events via the Yellow Card reporting system in the BNF or at http://yellowcard.mhra.gov.uk
· If the drug has a black triangle status or is unlicensed, all events should be reported even if casual relationship is not known or if the adverse event is already known about

· Report adverse events to the consultant sharing the care of the patient

· Stop treatment on advice of specialist, or immediately if intolerable side effects occur provided that it is safer to do so than to continue this therapy


5.3   Patient (or Carer’s) Responsibilities
· Discuss potential benefits and side effects of treatment with the specialist and GP. Identify whether they have a clear picture of these from the specialist and to raise any outstanding queries

· Check that where possible the specialists have provided a patient-held record or information sheet for monitoring and/or to alert other clinical staff to the treatment they are receiving

· Share any concerns they have in relation to treatment with the medicine

· Report any adverse effects to their specialist or GP whilst taking the medicine

· Report to the specialist or GP if they do not have a clear understanding of their treatment

· Participate in the monitoring of therapy and the assessment of outcomes, to assist health professionals to provide safe, appropriate treatment


6.0
PROCEDURE FOR ADOPTING SHARED CARE

6.1 
General Procedure:

Shared care [Amber] classification

The specialist will send to the GP a diagnostic assessment report, a copy of the shared care protocol and a shared care referral specifying who is responsible for monitoring. Both the specialist and GP should sign the proforma with a record kept in the GP and Specialist records.  Full details will be given of the prescribing regime (form, strength and dose of medication) and follow-up plan.  

The patient will be asked to make arrangements with their GP for continued supply.  

Shared care [Amber-G] classification

The specialist service will ensure the patient is fully established on treatment before requesting transfer to Primary care.

When requesting transfer of care, specialist services will send a letter to the G.P explaining which shared care arrangement the request was being made under and provide any other guidance or direction relating to the drug and review process.
The patient will be asked to make arrangements with their GP for continued supply.  


7.0
REFERENCES

· NICE Clinical Guidance 35 Parkinson’s disease June 2006
· Madopar - Summary Product Characteristics.
· Sinemet - Summary Product Characteristics.
· Parlodel - Summary Product Characteristics.
· Celance - Summary Product Characteristics.
· Cabaser - Summary Product Characteristics.
· Ropinirole - Summary Product Characteristics.
· Mirapexin - Summary Product Characteristics.
· Mirapexin prolonged-release tablets – Summary of Product Characteristics, last updated 20/10/2009

· APO-go - Summary Product Characteristics.
· Neupro - Summary Product Characteristics.
· Eldepryl - Summary Product Characteristics.
· Azilect - Summary Product Characteristics.
· Comtess - Summary Product Characteristics.
· Stalevo - Summary Product Characteristics.
· Symmetrel - Summary Product Characteristics.
· Tasmar - Summary Product Characteristics.
· Duodopa intestinal gel – Summary of Product Characteristics, last updated 04/10/2010

8.0  Shared Care Development

Written By:  

Doncaster Area Prescribing Committee
November 2007

Amended By:
Doncaster & Bassetlaw Area Prescribing Committee

June 2009
Reviewed By:

Dr Oliver Bandmann, Neurology Consultant, Doncaster & Bassetlaw Hospital Foundation Trust
Joanna Hallatt, Head of Medicines Assurance NHS Doncaster

Doncaster & Bassetlaw Area Prescribing Committee
September 2009
Dr Oliver Bandmann, Reader in Neurology/Honorary Consultant Neurologist, Academic Neurology Unit, University of Sheffield
Mrs Vicki Holmes, Medicines Assurance Technician, NHS Doncaster

Doncaster & Bassetlaw Area Prescribing Committee

June 2010
Dr Oliver Bandmann, Reader in Neurology/Honorary Consultant Neurologist, Academic Neurology Unit, University of Sheffield

Mrs Vicki Holmes, Medicines Assurance Technician, NHS Doncaster

Doncaster & Bassetlaw Area Prescribing Committee

January 2011
Communications regarding the addition of performing an *echocardiogram at initiation of all ERGOT DERIVATIVES DRUGS   with:
Mr Mick Casey RDaSH FT Lead Parkinson’s disease Nurse Specialist
Dr Andrew Oates Consultant Physician RDaSH FT
Dr Oliver Bandman Consultant Neurologist Royal Hallamshire Hospital Sheffield
Dr Richard Grunewald Consultant Neurologist Royal Hallamshire Hospital Sheffield
Ms Lynne Nelson Parkinson’s & Movement Disorder Nurse Specialist Royal Hallamshire Hospital Sheffield
*This document has not been fully reviewed; the only change is the amendment of the text relating to the echocardiogram mentioned above.

Doncaster & Bassetlaw Area Prescribing Committee

July 2014
Base content   88mcg,  180mcg,  700mcg


Salt content     125mcg,  250mcg,  1mg








This Document will be reviewed in the light of new or emerging evidence or by January 2016
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